
TM

INTELLITROLL
1903100

 3394928 Rev B    ECN 32052  1-10



item p/n description Qty Req'd

5 3886500 SENSOR ASSEMBLY-COMPLETE

10 3990220 (includes 20-30) ASSEMBLY, SNT SENSOR     1
20 802003 HDW PAD WHEEL                 1
30 802014 HDW SHAFT .875"x` 1

■ 3884804 (includes 40-50) SAFETY LANYARD ASSY     
40 2344004 ASY FISH RF SAFETY HARNESS    1
50 2373401 SCREW-#6 X .375 SS HI-LO      1

■ 3884805 (not shown) LANYARD STOP KIT 1

■ 3880223 (includes 60-120) ASSEMBLY-FRONT END
60 3990223 FRONT END SUB-ASSEMBLY 1
70 3390310 JUMPER WIRE 1
80 3391736 WASHER, #4 FLAT          2
90 3393428 SCREW-#6-32 X 1/4       1
95 3393425 #4 SS MACHINE SCREW 3/16 1

100 3393463 SCRW-#4-40X.875 PPH MCH S 1
110 3397310 BUSHING-PIVOT, NOSE      1
120 3393122 NUT 4-40 NYLOCK          1

■ 3880311 (includes 130-140) GROUND WIRE ASSEMBLY
130 3390311 GROUND WIRE 1
135 3391736 WASHER, #4 FLAT          1
140 3393425 SCREW-#4-40 X .188       1

■ 3884600 (includes 200-210) O-RING KIT
200 3394600 O-RING - 218             1
210 3394601 O-RING - 222             1

■ 3886520 (includes 250-260) BATTERY PACK
250 3396520 BATTERY HOLDER           1
260 3390700 BATTERY STUD, 9V         1

■ 3880222 (includes 270-290) BATTERY COVER ASSY
270 2373401 SCREW-#6 X .375 SS HI-LO      1
280 3392026 BATTERY SPRING,C&D CELL  1
290 3390222 COVER, BATTERY           1

In the U.S.A., replacement parts may be ordered directly from CANNON Parts Dept., 121 Power Drive, Mankato, Minnesota 56001. In Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on the 
enclosed list.  Be sure to provide the MODEL and SERIAL numbers of your downrigger when ordering parts.  Please use the correct part numbers from the parts list.  Payment for any parts ordered from the CANNON parts department, may be 
by cash, personal check, Discover Card, MasterCard or VISA.  To order, call 1-800-227-6433 or FAX 1-800-527-4464.

 3394928 Rev B    ECN 32052  1-10

sleesch
Typewritten Text
 ■3392711 (not shown) ANTENNA, SPRING	  1

sleesch
Typewritten Text

sleesch
Text Box
■3394030 (not shown) MONITOR ASSEMBLY    1




